

TEST REPORT

Applicant: Raxon Fabrics
2289 Ross Mill Road
Henderson, NC 27536
Attention: Barbara Crane
E-Mail: bcarnes@raxon.com

Sample Description as Declared :

Description : Iseo
No. Of Samples: 1
End Use : Drapery
Color : Color 17
Fabric Weight : 33 oz
Fiber Content : 100% FR Polyester
Date Received / Date Test Started : September 23,2016



For and on behalf of
Intertek Products Group North America :



Duraisamy Ravichandran
Operations Manager
Softlines Testing Laboratories



TEST RESULTS:

COLORFASTNESS TO LIGHT

AATCC 16.3, Option 3

	Face	Back
Color Change @ 60 AFU	4.0	3.5

RATING SYSTEM

- Grade 5, Negligible Color Change/Staining
- Grade 4, Slight Color Change/Staining
- Grade 3, Noticeable Color Change/Staining
- Grade 2, Considerable Color Change/Staining
- Grade 1, Excessive Color Change/Staining

The test results stated in this report relate only to the item(s) tested. This test report may not be reproduced except in full, without written approval of Intertek.

If you need assistance in interpreting these results or if you have any questions, please feel free to call Customer Service Department

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or willful misconduct.

